AIR INDUCTION & OIL BREATHER FOR DUCATI 848 EVO 2012

AIR INDUCTION & OIL BREATHER for Ducati 848 EVO 2012
 
(1)  87611022B
HOSE, DRAIN
 
(2)  87720061B
HOSE, DRAIN
 
(3)  85040381A
QUICK FASTENING (PACK OF 2)
 
(3)  85040381A
QUICK FASTENING (PACK OF 2)
 
(4)  44211393B
CASE, AIR CLEANER
 
(4)  44211393B
CASE, AIR CLEANER
 
(5)  42610201A
FILTER, AIR
 
(6)  44211482A
LEFT AIR MANIFOLD
 
(7)  77210422A
SCREW
 
(7)  77210422A
SCREW
 
(8)  78810981A
SEAL, AIR DUCT (PACK OF 2)
 
(8)  78810981A
SEAL, AIR DUCT (PACK OF 2)
 
(9)  77250381AB
SCREW TEF M6X30 (PACK OF 10)
 
(9)  77250381AB
SCREW TEF M6X30 (PACK OF 10)
 
(10)  44211492A
RIGHT AIR MANIFOLD
 
(11)  76410561B
GROMMET 8X14X23
 
(11)  76410561B
GROMMET 8X14X23
 
(12)  71610431B
SPACER (PACK OF 5)
 
(12)  71610431B
SPACER (PACK OF 5)
 
(12)  71610431B
SPACER (PACK OF 5)
 
(12)  71610431B
SPACER (PACK OF 5)
 
(13)  74141651A
CLAMP
 
(14)  85212511A
WASHER 4.5X9X0.5 (PACK OF 10)
 
(15)  75810361A
FAIRLEAD
 
(16)  77310051A
SCREW TCEIR M4X10 (PACK OF 10)
 
(17)  93410101A
DUCT, AIR
 
(18)  81413121A
PRESSURE PICK-UP POINT
 
(19)  74141861A
CLAMP 20-32 MM (PACK OF 2)
 
(20)  75840151A
CLAMP, WIRE (PACK OF 10)
 
(21)  74140631A
CLAMP (PACK OF 2)
Part number Description
# 1
87611022B
HOSE, DRAIN
# 2
87720061B
HOSE, DRAIN
# 3
85040381A
QUICK FASTENING (PACK OF 2)
# 4
44211393B
CASE, AIR CLEANER
# 5
42610201A
FILTER, AIR
# 6
44211482A
LEFT AIR MANIFOLD
# 7
77210422A
SCREW
# 8
78810981A
SEAL, AIR DUCT (PACK OF 2)
# 9
77250381AB
SCREW TEF M6X30 (PACK OF 10)
# 10
44211492A
RIGHT AIR MANIFOLD
# 11
76410561B
GROMMET 8X14X23
# 12
71610431B
SPACER (PACK OF 5)
# 13
74141651A
CLAMP
# 14
85212511A
WASHER 4.5X9X0.5 (PACK OF 10)
# 15
75810361A
FAIRLEAD
# 16
77310051A
SCREW TCEIR M4X10 (PACK OF 10)
# 17
93410101A
DUCT, AIR
# 18
81413121A
PRESSURE PICK-UP POINT
# 19
74141861A
CLAMP 20-32 MM (PACK OF 2)
# 20
75840151A
CLAMP, WIRE (PACK OF 10)
# 21
74140631A
CLAMP (PACK OF 2)
Here are all the parts relating to the AIR INDUCTION & OIL BREATHER of your 2012 848 EVO. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...